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LEADERSHIP MEANS 
SOMETIMES 

GOING IT ALONE 
... the lieId of Evoked Potentials, one company 

is si ill leaving footprints in which others can 
only hope to follow. Nicolei. 

Fifteen years ago, Nicolei introduced the first 
clinical Evoked Potential system. 'Ibday, a third 

ijhfindei"' 
extensli 

: options to provide 
flexibility than any 

other system. New capabilities have been 
added every year. Based on the pioneering 

performance of the CAI000, the Nio >Iei 
Compact Series provides the standard flgalasi 

which other Evoked Potential systems are 
measured. And for basic auditory testing, 

the simplicity and ease of use of the 
Nicolet Audit1" V are unmatched. 

Nicolet has more Evoked Potential systems 
in Clinical and research use than any other 

manufacturer. And It's not even close. 

Make tracks with the leader! Call your local 
Nicolet Kepresentative to find out how Nicolei 

can meet your elecirodiagnostic needs . . . 
better than anyone. 

Nicolet 

\J 
INSTRUMKMS OF DISCOVERY 

Nicolet Biomedical 
S22S-I \i>r»n;i Road, Madison, wi 537]i, OOH 271 J333i 800 3%-OOIP. 
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little tolerance for seizures. 

When you are initiating therapy consider TEGRETOL® CR 
(controlled release carbamazepine) and its benefits. 

Effectiveness: Proven seizure control. 

Tolerability: Fewer of the peak related CNS side effects associated 
with conventional TEGRETOL® (carbamazepine).<'» 

Convenience: The convenient twice daily dosage may make it easier for patients 
to comply with. No mid-day dose. 
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My patients deserve the best - but only once! 

Patient Safety 

Sometimes there is a difference between the cost of the test 
and the price the patient must pay. That's a risk 1 cannot 
accept. To limit risk and to dispose of my patients' many 
concerns I use disposable needle electrodes. I avoid taking 
chances in my patient care, and my patients don't worry as 
much about needle safety. Dantec disposables secure the 
results for me and peace of mind for my patients! 

Dantec Quality 

A needle can be brand new only once. Use it and then 
dispose of it! 

Dantec's new series of needle electrodes are manufactured 
according to the same high standards as other Dantec pro­
ducts. Their ergonomic design makes them userfriendly. I 
have confidence in the needle and my patients have confi­
dence in me. Why risk it? Stick with the best! 

DANTEC MEDICAL, Inc. 
100 Dynamic Drive 

Scarborough, Ontario, Ml V 5C4 
Phone: (416) 298-2091 • Fax: (416) 298-5704 
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plete including the names of the first three authors followed by "el al" if 
there are more than three authors, full title, year of publication, volume 
number, and inclusive pagination for journal articles. Book or chapter refer­
ences should also include the place of publication and name of the pub­
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Illustrations should be high quality glossy black-and-white photograph­
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must be borne by the author; quotations are available upon request from 
the Journal office. Al l figures should be identified on the back with the 
author's name and figure number. Letters and arrows applied to the figures 
to identify particular findings should be professional appliques suitable (or 
publication. Photomicrographs should include a calibration bar with the 
scale indicated on the figure or in (he legend. Legends for illustrations 
should be typed on a separate page from the illustrations themselves. 

Tables should each be on a separate page and be identified with the 
title or heading. Particular care should be taken in the preparation of tables 
to ensure that the data are presented in the most clear and precise format. 
Each column should have a short or abbreviated heading. Place explanato­
ry matter in footnotes, not in the heading. Do not submit tables as pho­
tographs. 

The SI system (systeme international d'unites) should be used in report­
ing all laboratory data, even if originally reported in another system 
Temperatures are reported in degrees Celsius. Other measurements should 
be reported in the metric system. English language text may use either 
British or American spelling, but should be consistent throughout. 

Review articles on selected topics also are published by the Journal. 
These are usually invited, but unsolicited reviews will be considered. Ii is 
suggested that authors intending to submit reviews contact the Editor in 
advance. 

Letters to the Editor are welcome. These should be limited to two dou­
ble-spaced pages and may include one illustration and a maximum of four 
references. 

Information aux auteurs 
Le journal Canadien des Sciences Neurologiques public des articles 

originaux dans les sciences neurologiques, cliniques et (ondamenlales. Les 
manuscrits ne sont considers pour publication qu'a la condition expresse, 
a I'exceplion des articles de revue clairement identifies comme tel, qu'ils 
n'aienl pas ele publics ailleurs, sauf sous forme de resume et qu'ils ne 
soient pas sous consideration simullanee par un autre journal . Les 
manuscrits doivent etre soumis a: 

I 'Editeur 
Journal Canadien des Sciences Neurologiques, 
P.O. Box 4220, 
Station C, 
Calgary, Alberta, Canada T2T 5NI 
Les manuscrits et loutcs les illustrations doivent etre soumis en triplica­

te. Les articles seront accepted en francais ou en anglais. Tous les articles 
doivenl eire accompagnGs d'un resume d'environ 150 mols, sur page 
s6parc-e, preTerablement dans les deux langues, quoique le Journal puisse 
fournir cetle traduction sur requete. Les manuscrits doivenl eire dactylo­
graphies complement a double interligne y compris les references el les 
legendes pour illustrations. Des marges d'au moins 25 mm doivenl etre lais-
sees de lous les c&tes. 

Pour les conseils plus deiailles sur le style et la presentation du texte, les 
auteurs doivent se rriferer au texte intitule "Reglements uniformes pour les 
manuscrits soumis aux journaux biomfidicaux". On |ieul oblenir une copie 
de ce document en ecrivanl au bureau du Journal, mais en voici les princi-
paux points: Les articles doivent eire presenles selon le plan habituel: 
"Introduction", "Materiel el methodes", "Rc-sultals" el "Discussion", mais il 
est possible d'employer d'autres litres ou sous-tilres si nricessaire pour un 
manuscril en particulier. Sur une page litre separrie on doit Identifier le litre 
de ('article, les auteurs, les institutions d'oii origine le travail, ainsi que 
I'adresse et le numero de telephone de I'auteur a qui devront etre adressees 
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dans Index Medicus. Les references doivent dtre completes, incluanl le nom 
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litre complet, I'annee de publication, le numero du volume el les premieres 
el dernieres pages de ('article. Les references aux livres et chapitres de 
livres doivent aussi inclure le lieu de la publication et le nom de la maison 
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McGeer PL, McGeer EG, Amino acid neurotransmitters. In: Siegel GJ, 
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litre. On doit prendre un soin particulier dans la preparation de ces 
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sous-titre. Un tableau ne doit pas Sire soumis sous forme de photographic. 

On doit employer le systeme international d'unites (SI) pour toutes don­
nees de laboratoire, meme si celles-ci sont originelemenl presentees dans 
un autre systeme. Les temperatures doivent dtre ciiees en degres celcius. 
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anglais peuvenl uliliser I'orlhographe anglais ou americain, mais cet usage 
doil etre constant. 

Le Journal public egalement des articles de revue sur des sujels selec-
tionnes. Ces articles sont generalement sur invitation, mais, a I'occasion, 
une revue non sollicitee peut eire acceptee. II serait preferable que les 
auleurs ayanl I'intenlion de soumellre une telle revue conlactenl d'abord 
I'Edlieur. 

Nous accueillons les lettres a I'Editeur. Celles-ci doivenl se limiter a 
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SAFE, SIMPLE AND ACCURATE...THE 
CAMINQ ICP MONITORING SYSTEM 

The Camino System changed ICP monitoring 
forever by eliminating all fluid coupling and 
with it, the artifacts, flushing, leveling, debub-
bling and clogging. 

All thanks to a very special transducer...one so 
tiny, accurate and versatile that it can be used 
for intra-parenchymal, ventricular, subdural 
and post-craniotomy monitoring. Unlikeexter-
nal, fluid-coupled monitoring systems, the 
Camino System is a closed system. Since it is 
never rezeroed, it is never opened to the 
atmosphere. 

All Camino monitoring kits permit direct ICP 
monitoring. The Camino transducer is placed 

at the catheter tip, so there are no artifacts from 
leveling, bubbles, etc. This means greater 
accuracy and less nursing intervention. 

D i r e c t I C P moni tor ing ; S a f e , eimple a n d 
a c c u r a t e - f r o m Camino Labora tor ies and 

Godman 
a (lolvn*on«*^t3li4Utsu company 

Peterborough, Ontario 
Call toll free; 

Ontario 1-800-461-7693, 
All other provinces 1-800-461-7664 
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The evolution 
migraine prophylaxis 

takes you to 
the origin ot pain. 

Introducing Sibelium. The first 
calcium antagonist that focuses 
its activity directly on the brain to 
help prevent common and classical 
migraine.1-5 

Because it acts selectively. 
Sibelium exerts its effect without 
the hemodynamic effects of con­
ventional calcium antagonists. 
Hence, there have been no effects 
reported on heart rate, blood 
pressure or cardiac output. '• *•7 

Sibelium effectively reduces 
the frequency and severity of 
migraine. Reduction in migraines 
is usually evident in the first 4 
weeks of therapy. In general, con­
tinued therapy results in further 
decreases in both frequency and 
severity of migraine.5"6-8-l° 

The most common side effect 
of Sibelium is transient sedation. 
Some patients may experience a 
slight weight gain in the first few 
months of therapy. These side 
effects rarely require discontinua­
tion of Sibelium. '•3-6- 8-'° 

Sibelium's once-a-day dosage 
(2 capsules of 5mg at bedtime) and 
generally mild side effects3"6-8-10 

allow the majority of patients 
(94.9%)' to remain on a 6-9 month 
course of therapy. 

As migraine treatment con­
tinues to evolve, Sibelium stands 
alone in offering significant relief 
from both the frequency and 
severity of migraines, with a 
unique selective action.' 

-a-day 

Hunarizine 

The first selective calcium antagonist for migraine prophylaxis. 

JANSSEN 
PHARMACEUTICA 
Mississauga. Ontario 

(ix) 

For brief prescribing 
information see page xxii 

PAAB 
OCPP 
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xtinguishing the burning, throbbing, 
lancinating pain of diabetic neuropathy 

/^Axsain TM 

(capsaicin 0.075% cream) 

Excellent relief through efficacy 

71% of patients treated with Axsain 
reported significant pain relief1 

XX 38% mean decrease in pain severity' 

Noticeable pain relief within two to 
four weeks when applied three to 
four times daily 

Excellent comfort through selectivity 

C-fiber selective; does not affect 
more discriminatory senses 
such as touch, pressure or 
vibration 

Topical, with no known systemic 
side effects or drug interactions; 
can easily be used adjunctively 

For brief prescribing 
information see page xxiv 

Axsain 
(capsaicin 0.075% cream) 

TM 

" AXSAIN is a registered trademark o( GenDerm Canada Inc. 
(x) 

GENDERM 
GenDerm Canada Inc. 
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Le temps de 
vivre pleinement 

Les annees de formation, une periode a vivre pleinement,, a faire partie d'une 
equipe, d'un groupe, de la bande. Parce que c'est le temps d'appartenir, d'exeeuter, 

d'exceller, les limitations qu'imposent les crises n'ont done pas leur place. 

Lorsque vous instituez un traitement, pensez au TEGRETOL® CR 
(carbamazepine a liberation controlee) et aux avantagcs qu'il offre. 

Efficacite: controle des crises demontre. 

Tolerabilite: moins d'effets secondaires relies aux pics causes 
par le TEGRETOL® conventionnel (carbamazepine).(1,2) 

Commodite: posologie a deux prises par jour plus commode et plus 
facile a observer, la dose du midi etant eliminee. 

TEGRETOL® CR: 
Un choix logique pour l'aider a vivre pleinement. G e j g y 

f XI) Mis sissaugo, Ontario 
L5N2W5 
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EUPEPRYl ADJUNCT IN THE MANAGEMENT 
OF PARKINSONS DISEASE 

(selegiline Hydrochloride} (I deprenyl hydrochloride) TABLETS 5 mg 
ACTIONS AND CLINICAL PHARMACOLOGY I . CI -HYL (selegiline hydrochloride, previously know as l-deprenyl 
hydrochloride), a syrtineiic seieclrve inhibitor ol Ihe MAO-8 enzyme when administered al Ihe recommended doses, has 
been lound lo be ol value as an adiuncl lo Ihe managemenl ol some paliems wilh Parkinson's Oisease when administered 
as add-on iherarjy lo levodopa/carbrdopa Ihe mechanism ol action ol ILOEPRYL responsible lor (Us action as an adiuncl 
m Ihe sympiomalic managemenr ol selected Parkinsonian patents) is net well understood Inhibitors ol type MAO-B enzyme 
may be uselul by blocking the metabolism of dopamine and by increasing Ihe ne! amount ol dopamine available II may 
increase dopaminergic aclivily by blocking dopamine uptake al the synapses 1*0 principal metabolites ol ELOEPRYL. 
t-amprelamire and imetampretamire (which with Idesmelhylselegilire accounl lor 44% ol dose administered, as excreted 
melaooMes) could also play a role They interfere with neuronal upiake By nihrbiiing MAO-B enzyme. ELOEPBYL may 
prevenl ihe generation ol tree radicals and hydrogen peroxide resulling Irom oxidation ol dopamine II may also prevent 
Ihe conversion ol MPIP to MPP Non-seleclive inhibitors ol MAOs which inhihil MAO-A enzymes are not used in Ihe 
management ol Parkinson palrenls because ol side ellecls. such as hyperlenskrn. increase in invcMunlary movements and 
lone demur toxic del-rum has also Deer reported will- ELOEPRYL when used as adjunclive therapy lo levodopa 
IrealmeM Hypertensive Crisis ("Cheese Reaction"). The MAOs are currently subclassiled into two types. A and 
B. which dille- rr :ne;r subslrates specihcrly and tissue dishibuhon In humans, inteslinal MAO is predominanily MAO A 
while mosl ol thai in Ihe brain is MAO-B In me CNS. MAO plays an important role in ihe calabolism ol catecholamines 
(dopamine, norepinephrine and epinephrine) and seroionm Tie MAOs are also imporlanl in ihe calabolism ol vaiious 
exogenous amines lound in a vanely ol loods and drugs the MAO-A lound in Ihe liver and Ihe gastrointestinal liacl is 
thought lo provide vital protection Irom exogenous amines (e g tyramire) lhal have Ihe capacity, it absorbed mad, lo 
cause a 'nypeiiensive crisis", ihe so-called 'cheese teaciion" (il large amounts ol cerlam exogenous amines - e g Irom 
fermented cheese, red wine, herring, over-ihe counier cough/cold medrcalions. etc - gain access lo ihe systemic circu­
lation, they are taken up by adrenergw; neurons and displace norepinephrine Irom storage siles within membrane bound 
vesicles Ihe subseouenl release ot Ihe displaced norepinephrine causes Ihe use in systemic Wood pressure, etc) In 
theory. Iherelore. palienls heated wilh ELOEPRYL al a dose ol 10 mg a day. because gul MAO-A is nol inhibiled. can 
lake medications containing pharmacologically active amines and consume tyramime containing loods without risk ol 
uncondoned hyperlensron -D dale, e n r o l experience appears lo conliim (his prediction hypertensive ciises ('cheese 
reactions") have not been reported in Fl ri( m Y l Healed patens However, uniii ihe pathophysiology ol Ihe "hypertensive 
crisis" is more completely undeislood r: seems prudenl lo assume lhal ELDEPRYL can only be used salely wrlhoul dielary 
reslriclrons al coses where rl presumably selecirvely inhibits MAO-B (e g 10 mg/day) Hence, allenlron lo lie dose depen­
dent nature ol ELDEPRYL's selecirvriy is critical il il is lo be used wilhoul elaborate restrictions oeing placed on diet and 
concomrlarl drug use (See WARNINGS and PRECAUTIONS) Pharmacokinetics. Only preliminary inlormalion about 
ire oeiai - r.1 I'm onarmacokrnetics ol ELOEPRYL and its maacoules s avai-atue Dala oblained in a Sludy ol 12 neallhy 
subjects lhal was intended lo sludy Ihe ellecls ol ELOEPRYL on the pbaimacokrnelics ol an oral hypoglycemic agenl. 
however, provides some inlormalion Following Ihe oial administration ol a single dose ol 10 mg ol ELDEPSYL lo Ihese 
subjects, serum levels ol inlad ELDEPRYL were below Ihe limit ol deletion (less than 10 no/ml) Three metabolites. 
N desmethyselegrlrne. Ihe major meiaoolile (mean hall-life 2 0 hours), l-amphetamrne (mean hall-hie 17 7 hours) and 
l-melampletamine (mean hall-iile 20 5 hours) were lound in serum and urine Over a period ol 48 hours. 45% ol Ihe dose 
administered appeared in Ihe urine as Ihese intee maaboines In an extension ol this sludy intended lo examine Ihe ellecls 
ol sleady slate conditions. Ihe same subecls were given a 10 mg dose ol ELDEPRYL lor seven consecuirve days Under 
Ihese conditions. Ihe mean Irough levels were 3 5 ng/ml lor i-amphetamme and 8 0 ng/ml For l-metamphetamine. and 
Ihose lor N-desmrflhylseegilire were below Ihe levels ol detection The rale ol MAO-B regenerate rollowing discon-
linuatiun ol irealmeni has nol been quaniilated II is this tale, dependenl upon de novo prolein synthesis which seems 
likely lo determine how last normal MAO-8 aclivily can be restored INDICATIONS AND CLINICAL USE ELOEPRYL 
(selegiline hydrochloride) may be ol value as an adiuncl in ihe management ol some palienls wilh Parkinson s Oisease 
ELDEPRYL is nol indicated as a lirsl line lieaimenl ol Parkinson palienls bul may be ol value as add :n Iherapy Snort icim 
benelils Irom Ire drug are ireqcenlly lost in Ihe longer run CONTRAINDICATIONS ELDEPRYL (selegiline hydrochloride) 
is cnnlraindicaled in- Palienls wilh known hynersensilivily lo this drug Active peptic ulcer, exlrapyramidai disorders such 
as excessive uemoi or lardrve dyskinesia, (or in paliems wilh) severe psychosis a prolound dememia ELOEPRYL should 
nol be used al daily doses exceeding Ihose recommended (10 mg/day) because ol Ihe risks associated wilh non-selective 
inhibition ol MAO (see CLINICAL PHARMCOLOGY) The seleclivily ol EIDEPRYL lor MAO B may not be absolute even al 
ihe recommended daily dose ol 10 mg/day and selectivity is lurlrer diminished wilh increasing daily doses The precise 
dose ai which ElDEFWi becomes a non-selective inhibiior ol all MAO is unknown Doses in Ihe range ol 30 lo 40 mg a 
day are known lo Oe nonselective Because ol leporls ot lalai interactions. MAO inhibitors are ordinarily conlraindicaled lor 
use wilh meperidine This warning is ollen extended lo other opioids Because Ihe mechanism ol inleraclron between MAO 
inhibrlors and meperidine is unknown, il seems prudenl. in general, lo avoid Ihis combination PRECAUTIONS General. 
Some palienls given ELDEPRYL (selegiline hydrochloride) may experience an exacerbalion ol levodopa associaled side 
ellecls. presumably due lo Ihe increased amounls ol dopamine reacting with super-sensitive post synaptic receplors These 
ellecls may ollen be miligaled by reducing Ihe dose ol levodopa/carbidopa by approximately 10 to 30% The decision lo 
presence ELOEPRYL should lake inlo consideration thai Ihe MAO syslem ol enzymes is complex and incompletely 
undeislood and there is only a Inmled amounl ol carelully documenled clinical experience wilh ELDEPRYL Consequently 
Ihe lull speclrum ot possible responses lo ELDEPRYL may nol have been observed in pre-markeling evaluation ol Ihe drug 
It is advisable, iherelore. lo observe ire palienls closely lor atypical resoonses Warning to Patients. Palienls should be 
advised ol Ihe possible need lo reduce levryjooa/carDidopa dosage alter Ihe initiation ol ElOEPRYi. iherapy The palienls (or 
Ihcu lamrtes il Ihe patent is incompetent) should be advised not lo exceed Ihe recommended daily dose ol 10 mg The risk 
ot using higher daily doses ol ELOEPRYL should be explained, and a oriel descriplion ol Ihe "hypertensive crisis' ("cheese 
reaction) provided While hypertensive reactions with ELDEPRYL have nol been recoiled, documented experence is 
limited Conseauenlly. it may oe uselul lo inlorm palienls (or their lamilies) aboul Ihe signs and symptoms associaled wilh 
MAO inhibitors induced hypertensive reactions in particular, palienls shpuld be urged to report, immediately, any severe 
headache or olher atypical or unusual symploms not previously experienced Laboratory Tests. No speolic laboratory 
tests are deemed essential lor ire managemenl ol patients on ELDEPRYL Transient or continuing abnormalities wilh 
tendency lor eievala) values m i.ver lunclion lesls have been described in long lerni Iherapy Although serious hepatic 
toxicity has nol been observed, caulion is recommended in palienls with a history ol hepatic dyslunclion Periodic rouline 
evaluation ol all patents is however appropriate Drug Interactions. Other lhan Ihe possible exacerbalion ol side ellecls 
m palienls receiving levodopa/carbidooa Iherapy. no interactions attributed lo He combined use ol ELOEPRYL and olher 
drugs have been reported Because Ihe database ol documenled clinical experence is limiled. Ihe level ol reassurance 
provided by Ihis lack ol adverse reporting is uncertain Carcinogenesis Studies lo evaluate lie carinogenic potential ol 
ELOEPRYI rave nol been completed Use during Pregnancy. Insullicient animal reproduction studies wilh ELDEPRYL 
fwe been done lo conclude lhal ELDEPRYL poses no teratogenic polential However, one ral sludy carried oui al doses as 
much as 190 lold the recommended human dose revealed no evidence ol a teratogenic eflecl II is not known whethei 
ELDEPRYL can cause fetal harm when administered lo a pregnant woman or can ailed rep-oduchon capacity ELDEPRYL 
should be grven to a pregnant woman only il clearly reeded, and Ihe beneM versus risk must be evaluated carefully It is nol 
known whelher ELOEPRYL is excreled in human milk Because many drugs are excreled in human milk, consideration 
should be given lo discontinuing the use ol all but absolutely essential drug treatments in nursing women Pediatric Use. 
The cflKlsol ELOEPRYI in children have nol been evaluated ADVERSE REACTIONS Introduction. THE SIDE 
f f f EC1S OF ELOEPRYL (selegiline HCl| ARE USUALLY IHOSE ASSOCIATED WITH DOPAMINERGIC EXCESS THE DRUG 
MAY POTENTIATE THE SIDE EFFECTS OF 1EVODOPA/CARBIDOPA THEREFORE ADJUSTMENT OF DRUG DOSAGES 
MAY BE REOUIRED ONE Or THE MOST SERIOUS ADVERSE REACTIONS REPORTED WITH SOME FREQUENCY WITH 
ElDEPfm USED AS AN ADJUNCT TO LEVO00PA/CAABID0PA THERAPY ARE HALLUCINATIONS/COWUSION. 
PARTICULARLY VISUAL HALLUCINATIONS Although a cause and cllecl relationship has not been established, a tendency 
to a progressive rise in several liver enzymes las been reported alter long term therapy The number ol palienls investigated 
in controlled clinical trials is limited, and therefore the kind ol inlormalion required lo provide an estimate ol incidence ol 
adverse leaclrons is not available In prospective clinical trials, the loltowing adverse ellecls. in decreasing order ol 
frequency, led to discontinuation ol tieatmen! with ELDEPRYl nausea, hallucinations, contusion, depression, loss ol 
balance insomnia, otlhoslalic hypotension, increased akinetic involuntary movements, agitation, arrhythmia, bradykincsia. 

INCIDENCE OF TREATMENT EMERGENT 
ADVERSE EVENTS IN CLINIC 

'iu l * 
ADVERSE EVENT ELDEPRYL 

Nausea 

Dizziness/Lightheaded/ 
Farming 
Abdominal pam 
Conlusion 
Hallucinations 
Dry mouth 
Vivid dreams 
Dyskinesias 
Headache 
Ache, generalized 
Anxiely/lension 
Anemia 
Diarrhea 
Hair loss 
l-':uir • 

Lethargy 
Leg pain 
Low back pain 
Malaise 
Palpitations 
Urinary retention 

weight loss 

10 

1 
'• 

3 
3 
3 
2 
2 
2 
I 

1 
0 
t 
0 
1 
1 

1 
1 
II 
1 
1 
1 
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PLACEBO 

3 

1 
2 
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t 
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5 
1 
0 
1 
1 
0 
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1 
0 
0 
0 
1 
0 
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chorea delusions, hypertension, new or increased angina pectoris and syncope Events reported only once as a cause ol 
discontinuation aie ankle edema, anxiely. burning lips/mouth, constipation, drowsiness/lethargy, dystonia, excess 
perspiraiion increased Ireezmg. gastrointestinal bleeding hair loss, increasing Iremor. nervousness, weakness and weight 
loss In controlled clinical trials involving a very limited number ot palienls (N - 49 receiving ELOEPRYL. N - 50 receiving 
placebo) the lollowing adverse reactions were reponed (incidences are devoid ol practical statistical signrlicance) 

The loltowing is a lisl o< all adveise reactions reported classilied by 
8My sysle-i Central Nervous System. Motor/Coordination/ 
Extrapyramidal: increased Pernor, chorea, loss ol balance, reslessness. 
blepttorospasm. increased bradykiresia. facial grimace, tailing down, 
heavy leg. muscle Iwilch. myoclonic |erks. slill reck, tardive dyskinesia, 
dyslomc symploms. dyskinesia, involuntary movemenls. Ireezing. 
leslination. increased apraxia. muscle cramps Menial Status/ 
Behavioural/ Psychialric: hallucinations, dizziness.conlusion. 
anxiely depression, drowsiness behavior/mood change, dreams/ 
nightmares, tiredness, delusions, disdiienlalion. lightheadedness, 
impaired memory, increased energy. Iransienl high, hollow leeling, 
lahargy/ malaise, apalhy. overshmulalion. vertigo, personality change, 
sleep disturbance, restlessness, weakness Iransienl irritability Pain/ 
Altered Sensation: heads:"*, back pain, leg pain, tinnitus, migraine, 
supraorbital pain, throat burning, generalized ache, chills, numbness ol 
toes/lingers, taste disturbance Autonomic Nervous System. Dry 
moulh. blurred vision, sexual dyslunclion Cardio-vascular. 
Odhoslatic hypotension, hypertension, aunyihmia, palpitations, new or 
increased angina pectoris, hypotension, lachycardia peripheral edema, 
smusbradycardia, syncope Gastrointestinal. Nausea/vomiling. 
constipation, weight loss, anorexia, poor appetite dysphagia diarrhea, 
heartburn, rectal bleeding, bruxism Genitourinary/Gynecologic/ 
Endocrine. Slow urination. Iransienl anorgasmia. nocturia, prosialic 
hyperlrophy. urinary hesitancy, urinary retention, decreased penile 
sensation, urinary Irequency Skin and Appendages. Increased 
swealing. diaphoresis facial nai- hair ioss hematoma, lash, 
photosensitivity Miscellaneous. Asthma, diplopia, shortness of 
brealh. speed a tecec SYMPTOMS AND TREATMENT OF 
OVERDOSAGE No specific inlormalion is available aboul clinically 

signilicanl overdoses with ELDEPRYl (selegiline HCI) However, experence gained during Ihe developmenl ol ELDEPRYL 
reveals lhal some individuals exposed lo doses ol 600 mg/day ot ELDEPRYL sullered severe hypotension and psychomotor 
agitation Since Ihe selective inhibition ol MAO B by ELDEPRYl is achieved only al doses recommended lor lie Irealmeni 
ol Parkinson's Disease (i e 10 mg per day), overdoses are likely lo cause signilicanl inhibilion ol both MAO-A and MAO-B 
Consequently. Ire signs and symploms ol overdose may resemble Ihose observed wilh marketed non-seleclive MAO 
inhibitors |e g tranylcypromine, rsocarboxazide. and pherelzenel Chaiaclenstically. signs and symploms ol overdose with 
non-seleclive MAO inhibitors may nol appeal immediately Delays ol up to 12 hours belween ingestion ol Ihe drug and the 
appearance ol signs may occur Importantly. Ihe peak intensity ol ihe syndrome may nol be reached lor upwards ol a day 
loltowing the overdose Dealh has been reported loltowing overdosage wilh non-seleclive MAO inhibitors Iherelore. 
immediate hospilalizalion. with coniinuous patient observation and rroniionng is strongly recommended Tie clinical 
picture Ol MAO inhibitor overdose varies considerably ils severity may be a lunclion ol Ihe amounl ot drug consumed The 
cenlral nervous syslem and cardiovascular systems are prominently involved Signs and symploms or overdosage may 
include, alone or in combwalion. any ol the loltowing dizziness, raininess, irritability, hypeiaclivily. agitalion. severe 
headache, hallucinations. Insmirs. opisthotonus, convulsions, and coma: lapid and irregular pulse, hypertension, 
hypolension and vascular collapse: precordial pain, respiratory depression and failure, hyperpyrexia, diaphoresis, and cool, 
clammy skin Treatment ol overdose wilh non-seleclive MAO inhibitors is sympiomalic and supportive Induclion ol emesis 
or gastric lavage with instillation ol charcoal slurry may he helplul in early poisoning, provided ihe airway has been 
prelected against aspiration Signs and symptoms ol cenlral nervous syslem stimulation, including convulsions, should be 
Heated wilh diazepam, given slowly intravenously. Phenothiazine derivatives and central nervous syslem slrmulanls should 
be avoided Hypolension and vascular collapse should be treated with inlravenous fluids and. rl necessary blood pressure 
hlralion wilh an inlravenous mlusion ol a dilute pressor agenl It should be noted thai adrenergic agents may produce a 
markedly increased pressor response Respiration should be supported by appropriate measures, including managemenl ol 
Ihe airway, use o' suppie-renlal oxygen arid mechanically supported ventilatory assistance, as 'equ>reo Body lemperalure 
should Oe monitored closely Intensive managemenl ol hyperpyrexia may be required Maintenance ol Hu'd and eeclrolyle 
balance is essentia, DOSAGE AND ADMINISTRATION Ihe recommended dosage ol ELDEPRYL (selegiline HCI) as an 
adiuncl in Ihe managemenl ol palienls wilh Parkinsons Oisease is 10 mg per day administered as divided doses ol 5 mg 
each taken ai breaklasl and lunch Doses higher lhan 10 mg/day should nol be used There is no evidence lhal additional 
berelil will be oblained Irom Ihe administration ol higher doses The dose ol 10 mg/day results in an almost complete 
selective mhrbilion ol MAO-8 enzyme The inhibitory action of ELOEPRYI is irreversible Ihe duration ol drug ellecl 
depends on enzyme regeneration Higher doses will resull in a loss ol seleclivily ol ELDEPRYL towards MAO B with an 
increase in Ihe inhibilion ol lype MAO A Moreover, there is an increased risk ol adverse reactions wilh higher doses as 
well as an increased risk ol Ihe 'cheese reaction' with ils hypertensive response When ELDEPRYl adjunctive Iherapy is 
added lo Ihe existing levodopa/carbidooa Iherapeulic regime, a reduction usually ol 10 lo 30% in Ihe dose ol levodopa/ 
cartndopa (in some instances a reduction ol dose ol ELDEPRYL lo 5 mg/day) may be required during He period ol 
adfuslmem ol Iherapy or in case ol exacerbalion ol adverse e ie : : . A V A I L A B I L I T Y ELDEPRYL (selegiline HCl) 5 mg 
tablets, available in bottles ol 60 tablets Each almost while. Hal tablet, wilh one lace engraved with "JIT, contains 5 mg ot 
Ihe I isomer ol selegiline HCI (lorrrerly i-deprenyl HCI) Ihe rnadrve ingredients are Lactose. Starch. Povidone. Magnesium 
Slearaie. and Talc Product Monograph available lo physicians and pharmacisis upon request 
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EU7EPRYL 
selegiline hydrochloride 

Adjunct In The Management of 
Parkinson's Disease 

ELDEPRYLcan 

Reduce overall disability 

Renew response to levodopa therapy 

Reduce levodopa requirements 

Reduce levodopa-associated side effects 

Extend the therapeutic horizon of levodopa 

With a Simple Dosage Schedule... 

lOmgELDEPRYLperday 

And An Excellent Safety Profile 

DEPRENYL 
. . . . .- . . . • v,. • i ( , 
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The indescribable pain associated 
with herpes zoster is enough It) 
drive some sufferers to suicide.l 

As a doctor, you've had to stand 
by helplessly because there has 
been little you could offer as relief. 

Until now. 

Current evidence suggests that 
capsaicin renders the skin 
insensitive to pain by depleting 

I. Tlic Practice of Dcrmalology 1988 
Richard L. Dobson, M.D. 
Donald C. Abcle. M.D. 

and preventing reaccumulation 
of substance P in peripheral 
sensory neurons. 

Zostrix® cream offers temporary 
relief of the neuralgia associated 
with and following episodes of 
herpes zoster infections. It is non-
addictive, non-psychoactive and 
does not interact with systemic 
medications commonly prescribed 
for geriatric patients. 

A standard o f therapy for 

postherpet ic neuralgia 

For brief prescribing 
information see page xxiv 

For optimal response, patient 
compliance to physician-directed 
therapy is vital. 

Product monograph and case reports 
available from GenDerm Canada. 

For immediate information 
A call the GenDerm "pain hotline' 

11 collect: (514) 738-1808. 

Zostrix 
Capsaicin 0.025% 

in an emollient base 

TOPICAL 
ANALGESIC CREAM 

GENDERM 
GenDerm Canada Inc. 
355 McCaffrey 
Montreal, Quebec H4T 1Z7 
® Registered trademark. 
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DoEPite/EMG... 
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Without A Computer Degree 
You don't have to be a keyboard expert to operate your EP/EMG system. The 

Nihon Kohden Neuropack Four and Neuropack-Four mini operate at the touch 
of a button. (Of course, full computer interaction is available, if desired, through 
the standard RS-232C interface.) Operation is so simple you can concentrate on 
the patient rather than the system. And it's fast. NK's Neuropack systems are 
testing before other systems are online. 

Another reason so many professionals are choosing \ihon Kohden is the excep­
tional performance in both EI' and EMC modes on the same instrument, without 

compromising either (unction. Previously, this kind of performance was only 
available on instruments costing thousands of dollars more. 

Ease-of-use, outstanding performance and cost-effectiveness have made 
Nihon Kohden the world leader in EEC. Now, these same benefits are yours 
for EP and EMG. 

Get full details on Nihon Kohden Neuropack Four and Neuropack-Four 
mini systems today. You'll find they combine the simplicity, quality and 
capabilities you want with the features you need. Features such as high­
speed thermal array printer, floppy disk drive for patient data storage, dual 
time base analysis and integrated stimulators. 

Call now to (800) 325-0283, (800) 423-2078 in California or (800) 443-2406 in 
Canada. Or write Nihon Kohden America, Inc., 171.12 Armstrong Avenue, Irvine, 
CA 92714. FAX: (714) 250-3210. 

2NK 
I NIHON KOr NIHON KOHDEN AMERICA. INC. 

International Office: Nihon Kohden Corp., 31-4, Nishiixhi.il 1-chome, Slr.irukii-ki;. Tokyo 161, Japan. 
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<RDCHE> 
\ A A leader in CNS research 

Hotlmann-La Roche Unwed 
Etobicoke. Onlano M9C 5J4 
• Registered Trade Mark 
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